April 1960

FROM : SIOrY-KalT please distribute freely, if you like the article, P1
mail a $2.00 distribution fee to: History-Kart,
2125 Timberridge Court, West Bloomfield, MI 48324
"\ | —
~ McCulloch
A 8 :*
N
Figure 1. Engine Assembly, Model MC10 Engine
#48607-2 1



FROM :

FAx MO, BEE-982-66E4 Dec, 22 2Z0A1 @3 E9AM P2
Index Part Units
v No. Number Nomenclature Per Assy
\m/.
ENGINE ASSEMBLY, MODEL MC10 ENGINE
1-1 51207 Guard - Sawdust. . ..covivirerr et trsasenens Cetrereeresasnenan 1
-2 103858 Serew - 10-24 x 1-1/4 in. lg(Sems)............... fereereannees veees 3
-3 101191 Nut - Hex 10-24 .. .vvvevnvneronanses Crerresirasaneanas Censrentanncans 2
-4 51228A Housing - FAN svvvarcrrevcactasncnssnns evesenreesaracttnaasan eranes 1
-5 102586 Screw - Hex hd 10- 24x21n. Ig vevernnrranens erereesees e enea crraee 1
-6 102189 Washer"No 10 ----- e s st e s n e rd EE A EABAREP FA NN SIS NI RSSO R 1
-7 48617 Shroud, Cylinder ......eovvenens . beeressanreaes i eiisaans 1
-8 100732 Screw - Hexhd1/4—20x5/81n IE verniirtararnrrrcncncniananes ceeenas 2
-9 100005 WasSher . v eiiiicaesasaansassasnavrrnsarss i chstearessananans 2
-10 100882 Serew - Hex hd 1/4 20 X 3/4 in, lg ereenaeesiasanean .. Creeenean 4
-11 100005 Washer.......couvvees tenseseneey cessureaan besisasasanaeann cereaaanes 4
=12 51789B Bottom - CrankCasSe .covisvsrerrrrarenroassncsanenss B, veeesans 1
-13 48648 Gasket - Crankcase BottOml .sessvsrencccsasssssrsssrsarssssrsnssns 1
-14 100249 Nut - Hex 1/4-28 . ..vvvvvnennn e eshsasatssstnsTEss s e e e R b s 2
-15 56252B Gasket - Carburetor .......... e veeaee Geasrrranarene eresbsiaaas 1
-18 50070C Carburetor ASSY ...ccvvsssnasanse ereraraas M esassasenaten et benas 1
-17 103947 Screw - 10-24 xlin. lg .cvvennnicinnnnnansas Cesestsesssesaanrans vas 4
-18 48608 Manifold Assy - Intake ........coieunnn vaenaa Ceessectarttssaarnsennnn 1
-19 48605 Gasket - Plate .....vveevrsancrsiscnonnns teesees etsseseseuranacnrans 1
=20 48603 Plate Assy - Reed valve ..........c00nnes tereasenuresssannn ceearasen-s 1
-21 48604 Gasket - Manifoid ........ FE T sereannnn 1
-22 102388 Serew - Hex hd 10-24 x 5/8 in. 1g ...... fieearaebiasaraeas 2
-23 103100 Washer - LocK ..coiviviininnrannns et eassasnrana 2
~24 43609 Header - Exhaust ........ccciinecrnonrsanrsonn heseeresassanacennen . 1
-25 36003 Casket - Muffler ........ .. c.iuicsnenrss herearisernenn e wsasieaeanns 1
!,\ 26 Powerhead ASSY ...v.evvconncenns Careeteieesesraerr et mranseanenns 1
-
Index Part Units
No. Number Nomenclature Per Assy
POWERHEAD ASSEMBLY, MODEL MC10 ENGINE
2-1 101985 Serew = Fil hd 10«24 X T/B iN. 1f vuccvevvnvsrrvasrrsnsenarnnorssnsssvas 2
-2 100003 WaSheL .. ivivvrvorrnnrnrarsasaccsaasonss st isrredsresassassanre s 2
-3 51992 Sleeve - VINYE. .ot iieiirnrnennsannnnsrorans crasins Celiesassasernass 2
-4 51251 Laminalion ASSY ... ..ciciiriasninrnsosnvasssnns chstaraans srtesssenans 1
-5 51253 Retainer - Coll....ovvnuniina e Cerees et Cereasasensraanans 2
-6 51494 Coil and Terminal ASSY ... vovnreanans e ranseaer ey PN 1
-7 Spark plug ....... hrrsiis e Caeraen feenes cesarannss 1
-8 101179 Nut - BexT/16 .cvivvnnnnns ferrraresean e rrare st s e e ves 1
-9 101270 Washer......... P T L L e 1
~-10 51203C Flywheel and Protector ASSY ......cccvaeacrainsnnnns 1
-11 100199 Key - Woodruff #3 .. ... .. i i ittt n s Creermeaaes 1
-12 55585 Shield - Felt dirt ......ccieviiinenenns atasbasieaaenenn raearreaesas 1
-13 103858 Screw - Fil hd 10-24 X 8/4 1N, Ig . v i iiiiiiiretiniatasooeseronrasenonnns 2
-14 51299A Cover - Breaker BoX ........ivissnvrroronss tetcesiatiaan e aesasnanas 1
-15 51242 Gasket - Breaker BOX .. .ceueevvsasannstosasrs Cetedrereerr s Creraerane 1
-16 103061 Screw - FiLhd 8-32 x 3/8 i Ig oo oo iiiiinnsanascnsrssnsassansnasnsers 1
=17 100075 CONdENSET .o v unrunt tssissrrrvnssssoresassnrornsasorstasts babtnsnsatss 1
-18 103061 Serew - FILhd 8-32 X 3/B M I8 «vvcvricansarinarsanes Ne s ieaatae e 1
-19 51959 Spring - CONdBNSEr . ....u.iiiiasrrsiasrinenarasaassiosstrivasasennes 1
-20 103934 Screw - RAhd B-32 X 1/4in. 1g v vveverimaiascasassacsarasnvansnnnannns 1
p -21 514924 Wire ABSY - Primary ... ... ..ot innrrnnnnnctoansanuseioiannnanns 1
\\%/. -22 101230 Grommet . .veerie it innsstssanans eaeenne tesrenthenataa i araeans 1
-23 51851 Wire ASSy - Spark plug ... ... . ittt annrancertaacaaratrarsan 1
-24 101883 Wire Assy - Ground ......covevnennns ereenas cenean Ceeeiaeaerararanans 1
-25 100268 Grommet ..cvarenrans [ e r e iaederiitat st s s st a e e 1
=28 52064 Wire Assy - Primary ............. Ce i iserreesaasasa e e i E s en 1

i



FROM = FR< NO. @ BA3-952-5884 Dec, 22 2801 A3:89AM F3

Figure 2. Powerhead Assembly, Model MC10 Engine



- FROM & FR< NO. @ BA3-952-5884 Dec, 22 2881 A3:168AM P4

Index Part : Units
- No. Number Nomenclature Per Assy
e POWERHEAD ASSEMBLY, MODEL MC10 ENGINE {continued)

2-27 101326 NUt - HEX 10724 1ot ivnetrtaenroascnensetsasssrsssnssasenrsssascosuss 1
-28 100003 WAS T & vt et s usnnransbosusoenarressnsnnsasessasanssatarossonsns 1
-29 24626 Screw - Eccentric .......0vvann. issaeeans et aEe s e 1
-30 100007 L7271 1 V=3 O CreseereseearEr e e ey 1
-31 51958 BreBKer ASSY . vvverorecccrasiassarsaseeassssescsssnntsassassssns 1
-32 52506 PUSHTOA .t ottt it nnnanransnosesecesoansnarasassesnssnsrrasanessnns 1
-33 101563 Screw - Socket hd 10-24 x 1-1/4 40 g ..o oo invvn it 5
-34 24236 Washer - Special ... uuiiiiiriiinnsers et iaraatresisras s anea s 5
-35 51224 Head - CYlINAer «.vrtiieir it esiiosa e s esas 1
-36 55012B Gasket Cylinder head ............. e iiarmee et e 1
-37 51209 Washer - Thrust ........ e Crreeterdrere e e 2
-38 57108 Pin - PISIOM .. vitiiernnrnvnrrarecssreansnsssass PP 1

55310A PiSLON ABSY veeeutnirencarnnennvasnasrenctsssintnnssns 1

-39 55123 . Ring - Piston {(Set of 2 rings - Chrome top ring). . -« cvvvvveeennennes 1

-40 101206 . Bearing - Needle «o.vviiniinniiiiorsnannasrsnranascecaneaanacas 1

-41 104378 . Bearing - Needle {closed end) .......vveeevraraoarcorssaaannnanas 1

-42 . Piston ..... Grsessensanans feeasrarreeee ... Order Piston Assembly #55310A

56009 Connecting Rod ASSY .......cevvenus hesiaean ciesrbrsasavauany 1

-43 102742 . Roller - Needle .......ccciaunaes v erttreesesanunst s tanrnann 24

-44 . Rod - Connecting . ... couneeiiirvaanrncanas ersecsrraEaes .« Order #55009

-45 101356 . Screw - Socket hd 10-32 x 5/8 in. lg ...... hasaaerasens 2

~46 102763 Screw Hex hd 10-24 x 3/4in. 1E ... ciiiniiiinnnnranrnscnaasinsanns 6

-47 51297 Tockplate .. oviiierriinenrracacaaase Cereissraeans Ch e s 3

-48 51240 Gasket ........00 v eearreeaeeaneesa s Meeerescsasen e e s 1

-49 28935 Retainer - Nut .......... Crerriaiearenaeros i eraresans Ceraaeas 1

-50 101191 MNut - Hex 10-24 . ... i innnevsneanaonns e et ittt aae v 1

£ -51 51960 BusShing «uieevessnssscasscansrsrsrrsssnserrsns W hiesaserennsiarrans 1
1 -52 36302 Felt - Oiler Rod ......cc00eeuns esasrannas i erersrree e A 1
S..w =53 102940 Seal - Oi] ..o iiiic it asaaianas S 1
-54 H2489E Cover - CrankeaSe .o vueeioncenssasssnoannescsnns 1

-55 100824 Bearing - Ball ..ouiiiiiiiiiiinasiassrsrnssessissensasrascsearsansas 2

-56 55257 Crank shaft . ...t iitirniiiinnaiearesonsntosrossststtsnorsnsacconnans 1

-57 102940 Seal - Oil......... Cerrerer e e- ceeees Ceeenans feeeetainians 1

-58 101326 Nut - HexX 10-24 ... i ininrinnsnanserssesessanans betivtevitecrannn - 6

-59 57063 Retainer - NIE . vuuieeneenarasssasnssavrssasssosnssnsesssccesssnsosasns 4

-60 104255 Retainer - Nut coveieeaanrossrasnsrosesssnnsne PR et essinaenan 2

-61 28053 Retainer « Nut ........c0cicunenn i wstasr esauresA ittt IRt ey 2

-62 101143 Nut - Hex 1/4-20 ..o iiiiiniiiananacnnnnnn teeeneebstubrauiNt oA 6

B3 18556 A Retainer - NUf ....uvescnnnccacinciscanannosans 6
64 101326 Nut - Hex 10-24 .. ...iiiniinernonvrnnsnanisans reaeersiranas e 2
65 48612A Crankease ASSY .cievicinnaaraesrannnne cernens hsssaa e iee v 1



